
NO. Part NO. spec English name unit quantity-per Order qty Remark

1

2

3

4

5

6

7

8

Item page

1 2

2 4

3 6

4 8

5 10

6 12

7 14

8 16

9 18

Handlebar

Plastic/Light

Rear Swing Arm

Rear Axle

Front Rockers

Wheel

Steering Stem

AGA-10/ MINI COMMANDER Spart parts list

INDEX

DESCRIPTION

Engine/Carburator/Air Filter/Electric Parts

Frame/Front Bumper/Rear Rack

PLS DON'T MAKE ANY CHANGE TO THE ORIGINAL INFO SHOWN IN 

THIS SHEET!

WE ARE VERY APPRECIATE YOUR ORDERING PARTS WITH THIS 

SHEET. 

PRICE TERM: EX WORKS (EXCEPT LOAD WITH CONTAINER ORDER)

Notice: Pictures shown are for reference only and does not mean that 

this photo is exact part, the same photo maybe used in other parts lists, if 

shows the parts and not the design or specification

THIS MANUAL JUST FOR YOUR REFERENCE TO ORDER SPARE PARTS 

FOR THE MODEL OF AGA-10 2020 EDITION

 PLS WRITE DOWN THE QUANTITY OF THE PARTS YOU WANT TO 

ORDER IN THE COLUMN OF "Order qty.".

 PLS TURN TO THE COLUMN OF "Remark" WHEN YOU THINK IT IS 

NECESSARY TO KEEP OUR AFTER MARKET OFFICER INFORMED.

IF THE PARTS  THAT ARE NOT LISTED, BUT YOU WOULD LIKE TO 

ORDER , PLS FILL OUT THE PARTS NAME IN  THE BOTTOM OF THIS 

SHEET.



10 20

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 211015005001 70cc普通款_卧上电自动波_147FMD_无标_A7RTC火花塞Engine pc 1

2 259301001001 GASKET,INLET PIPE pc 1

3 301005028002 TB43-5 INLET PIPE pc 1

4 259416001001 M6×25 bolt pc 2

5 259416003001 M6×20 bolt pc 2

6 301014153002 PZ19-10L_喷码字样PZ1910L Carburetor pc 1

7 301021025001 45度网状器_φ35口径_含抱箍 Air Filter pc 1

8 404004002002 M8(GB/T 6187.1) nut pc 2

9 401001029001 M8X1.25X105-F_8.8级(GB/T 5789) bolt pc 1

10 401002099001 M8X125-F_8.8级(GB/T 5789) bolt pc 1

11 315007132001 AGA-10车型-普通插件_带防盗报警器 wiring harness pc 1

12 315003029002 CG01-026J_12V_2.8插片2孔插件_橡胶高压包帽_配C7RTC/CR7TCignition coil pc 1

13 315006005001 12V5Ah_长宽高112X70X106_出口型_英文版(带使用说明)battery pc 1

315006019001 12V5Ah-猛狮品牌胶体电池尺寸112X69X104mmgel battery pc 1

14 315005001003 AJ32-301AJ_通用 starting solenoid/ Relay pc 1

15 315001016002 AC21-002J_12V_5孔插件 CDI pc 1

Muffler/Fuel Tank

Engine/Carburator/Air Filter/Electric Parts

1页



16 316008007001 四线二档(通用) Key Ignition set 1

17 401001007002 M6X16mm_8.8级(GB/T 5789) bolt pc 2

18 404004001003 M6(GB/T 6187.1) nut pc 2

19 401001007002 M6X16mm_8.8级(GB/T 5789) bolt pc 1

20 315002004003 DT07-001_70全波调压器_四孔插件_6.8插片rectifier pc 1

21 404004001003 M6(GB/T 6187.1) nut pc 1

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 303074025052 AGA-10 Front bump pc 1 red

303074025055 AGA-10 Front bump pc 1 blue

303074025056 AGA-10 Front bump pc 1 green

2 404004002002 M8(GB/T 6187.1) nut pc 2

3 401001046002 M8X16mm_8.8级(GB/T 5789) bolt pc 2

4 401001049002 M8X20mm_8.8级(GB/T 5789) bolt pc 2

 Frame/Front Bumper/Rear Rack

2页



5 319016043001 AGA-3_￠16 rubber plug pc 2

6 303080005051 AGA-10_带防盗器支架 front body Bracket pc 1

7 401001011002 M6X25mm_8.8级(GB/T 5789) bolt pc 2

8 404004001003 M6(GB/T 6187.1) nut pc 2

9 303002076051 AGA-10车型-CE状态手动后碟刹(改进震动款)frame pc 1 red

303002076053 AGA-10车型-CE状态手动后碟刹(改进震动款)frame pc 1 blue

303002076054 AGA-10车型-CE状态手动后碟刹(改进震动款) frame pc 1 green

10 404004001003 M6(GB/T 6187.1) nut pc 4

11 401001049002 M8X20mm_8.8级(GB/T 5789) bolt pc 4

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 306011006050 AGA-3-10_整体式 Rear bridge cover pc 1

2 401001049002 M8X20mm_8.8级(GB/T 5789) bolt pc 3

3 319001240003 ￠8X￠13.6X15mm bushing pc 1

4 319007007002 ATV125U_￠2.5_内径￠19_有效圈数3圈roller torsional spring pc 1

5 303057003002 AGA-4铁钢板4mm_螺栓M8X50mm Roller bracket pc 1

6 401001055002 M8X35mm_8.8级(GB/T 5789) bolt pc 1

Rear Swing Arm

3页



7 405006055001 ￠8.5X￠45X3 washer pc 2

8 319001082001 ￠8.5X￠11X4mm_铁 bushing 件 2

9 311005001001 通用 Roller pc 1

10 404006005003 M8[GB/T 889.1-2000] nut pc 1

11 409002023001 GB/T 276_608ZZ(d=8,D=22,B=7) bearing pc 2

12 319001115001 ￠9X￠12X12mm_铁 bushing pc 1

13 401002048001 M12X1.25X200mm_10.9级_带螺母(GB/T 16674.2)bolt set 1

14 409002022001 GB/T 276_6001RS(d=12,D=28,B=8) bearing pc 2

15 306005059053 AGA-3-10 rear swing arm pc 1

16 306001103001 AGA-10_￠7X245mm rear shock pc 1

17 401001003001 M10X1.25X45-F_8.8级(GB/T5789) bolt pc 2

18 404005003002 M10X1.25(GB/T 6187.2) nut pc 2

19 319001254001 ￠12.5X￠16X147 bushing, rear swing arm pc 1

20 306006019001 圆形_孔φ13_有效螺纹M8X45_总长82mmChain adjuster pc 2

21 404004002002 M8(GB/T 6187.1) nut pc 4

22 405006049002 ￠8X￠16X2 washer pc 2

23 405003011004 ￠8(GB/T 93) Spring Washer pc 2

24 404006005003 M8[GB/T 889.1-2000] nut pc 2

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 401001006001 M6X12mm_4.8级(GB/T 5789) bolt pc 2

Rear Axle

4页



2 304062001001 AGA-3 chain cover pc 1

3 303073005050 AGA-3-10链罩支架_整体式 chain cover bracket pc 1

4 409002031001 GB/T 276_6006(d=30,D=55,B=13) bearing pc 2

5 401002069002 M12X30X1.25mm_8.8级(GB/T 5789) bolt pc 2

6 319018012001 ￠35X￠55X8 seal pc 2

7 401002068002 M12X25X1.25mm_8.8级(GB/T 5789) bolt pc 2

8 306014005002 AGA-3_内48孔距68-28齿花键-轴向总长度36mmriser of Rear Sprocket/disc brake pc 2

9 311003044002 428-37T_内孔48mm_孔距68mm rear pc 1

10 401001046002 M8X16mm_8.8级(GB/T 5789) bolt pc 8

11 311011136001 428H-74节_SFR Chain 条 1

12 404002002002 M27X1.5(GB/T 6171) nut pc 4

13 306013003001 AGA-3-10_长610mm_轴承档￠30光杆￠25-螺纹M16X1.5rear axle pc 1

14 306014002002 AGA-3_三孔均布_三角孔78mm-23齿花键-轴向总长度36mmrear wheel bracket pc 2

15 319014005001 (大防尘盖)φ16Xφ47X0.8 dustproof washer pc 2

16 405006022002 ￠16X￠30X2.5 washer pc 2

17 404011005002 M16X1.5(GB/T9459) nut pc 2

18 319014007001 (￠42X￠52X42mm)_橡胶件 dust proof cover pc 2

19 407005006002 ￠2.5X40mm(GB/T 91-2000) pin pc 2

20 306012004050 AGA-3-10_带碟刹支架_轴承档￠55X19mmrear axle housing pc 1

21 404005004002 M12X1.25(GB/T 6187.2) nut pc 4

22 319001269001 ￠32X￠36X94 bushing, rear axle pc 1

23 308004037001 ￠160X3.5mm_￠8.5-4孔安装，定位内孔￠48.5mmrear brake disc set 1

5页



NO. Part NO. spec English name unit quantity-per Order qty Remark

1 305012008052 AGA-3-10_改进 top rocker pc 1

305012008055 AGA-3-10_改进 top rocker pc 1

305012007052 AGA-3-10 top rocker pc 1

2 319001240002 ￠11X￠14X148.5mm Long bush, rocker pc 1

3 305018012002 AGA-3(小尼龙套）_耐磨尼龙 Nylon bush, rocker pc 8

4 305018019001 (小防尘盖)φ10.5Xφ28X1 rocker cover pc 8

5 404005003002 M10X1.25(GB/T 6187.2) nut pc 4

6 404005003002 M10X1.25(GB/T 6187.2) nut pc 2

7 305013008052 AGA-3-10_改进 bottom rocker pc 1

305013008055 AGA-3-10_改进 bottom rocker pc 1

305013007053 AGA-3-10 bottom rocker pc 1

8 319001241002 ￠11X￠14X47.5mm short bush, rocker pc 2

9 401002039002 M10X1.25X70mm_8.8级(GB/T 5789) bolt pc 2

10 309001006002 AGA-3-50CC front left brake set 1

309001004002 AGA-3_50CC front Right brake set 1

310016011001 总长925mm-行程80mm-带调节螺母 brake cable pc 2

11 319014005001 (大防尘盖)φ16Xφ47X0.8 dustproof washer pc 1

12 405006015001 ￠14X￠22X3 washer pc 1

13 404011004001 M14X1.5(GB/T9459) nut pc 1

14 319014007001 (￠42X￠52X42mm)_橡胶件 dust proof cover pc 1

15 407005006002 ￠2.5X40mm(GB/T 91-2000) pin pc 1

16 305015042050 AGA-3-10_毂刹状态 left knuckle  L pc 1

305015032050 AGA-3-10_毂刹状态 left knuckle  R pc 1

17 319001286001 Ф13XФ16X81 knuckle bush pc 1

18 305018015001 AGA-3(大尼龙套）_耐磨尼龙 Nylon bush, knuckle pc 2

19 305018017001 (中防尘盖)Ф12XФ33X1.2 knuckle cover pc 2

20 305014002052 AGA-3-10 connector 件 2

21 401002065002 M12X110X1.25mm_8.8级(GB/T 5789) bolt pc 1

22 401002031002 M10X175mm_10.9级(GB/T 5789) bolt pc 2

23 401001003001 M10X1.25X45-F_8.8级(GB/T5789) bolt pc 2

24 305011008001 AGA-10_￠5.8X280mm front shock pc 1

Front Rockers

6页



NO. Part NO. spec English name unit quantity-per Order qty Remark

1 307005068001 145/70-6_火焰花纹_ tire pc 1

2 307003037002 φ8.5X78_三孔安装_4.0X6 配145/70-6轮胎rim pc 1

3 405006049002 ￠8X￠16X2 washer pc 3

4 405003011004 ￠8(GB/T 93) Spring Washer pc 3

5 401001049002 M8X20mm_8.8级(GB/T 5789) bolt pc 3

Tire And Rim

7页



NO. Part NO. spec English name unit quantity-per Order qty Remark

1 401001034001 M8X1.25X50-F_8.8级(GB/T5789) bolt pc 4

2 310109001001 AGA-10_四件套_锁φ19 handlebar clamp set 1

3 310023016051 AGA-3-10_总长470mm_改进 steering stem pc 1

4 310039002001 塑料(内孔￠22) shackle pc 2

5 404004002002 M8(GB/T 6187.1) nut pc 2

6 407005002001 ￠1.5X20mm(GB/T 91-2000) pin pc 4

7 407005003001 ￠1.5X30mm(GB/T 91-2000) pin pc 1

8 305016012001 AGA-3_空心螺杆长95mm_带球头与两个开槽螺母M10X1.25steering linkages pc 2

9 404006002002 M12X1.75[GB/T 889.1-2000] nut pc 1

10 319001118001 ￠9X￠14X40mm_铁 bushing pc 2

11 401001035002 M8X1.25X55-F_8.8级(GB/T5789) bolt pc 2

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 315037030001 总长L=90mm_内孔￠19mm(膨胀体) grip 付 1

2 310007021001 AGA-10_￠19孔_mini刹把_带常开电源开关:_线长600mm_Thumb throttle pc 1

3 310001117050 AGA-10_￠19_总长680±5mm_L=93mm 处打固定孔handlebar pc 1

Handlebar

Steering Stem

8页



4 304035002001 ￠11X￠48X210mm sponge cover pc 1

5 310014008001 738X800mm_自由行程62mm choke cable pc 1

6 309006225001 AGA-10_手动控制_新刹把_油管长1400mmrear brake pc 1

7 316001017001 AGA-10_近远光_熄火_启动_风门_喇叭left switch assy pc 1

8 316004006001 AGA-2_带橡胶螺纹拉线_电线长700mmkill swith pc 1

9 310016011001 总长925mm-行程80mm-带调节螺母 front brake cable pc 2

10 310014053001 720X780mm_自由行程60mm throttle cable pc 1

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 313001189001 AGA-10-长520mm_黑色底板 seat pc 1

2 403014006003 M6X16mm_4.8级 bolt 件 39

3 405006040002 ￠6X￠16X1.5 washer pc 39

4 319016024001 ￠6X￠16X2.5 rubber wash pc 39

5 304068001001 AGA-10车型 right foot pegs board pc 1

6 404004001003 M6(GB/T 6187.1) nut pc 31

7 304043015001 AGA-10车型 rear plastic body pc 1 white

304043015010 AGA-10车型 rear plastic body pc 1 black

8 316020009001 AGA-3_LED彩灯 rear light pc 1

9 404001003003 M6(GB/T 6170) nut pc 2

10 304067001001 AGA-10车型 left foot pegs board pc 1

Plastic/Light

9页



11 304044009001 AGA-10车型 front plastic body pc 1 white

304044009010 AGA-10车型 front plastic body pc 1 black

12 403013039001 GB/T845 ST4.2X12 F型 bolt pc 10

13 316025020001 AGA-10车型-线长300mm-三孔普通插件front light, left pc 1

14 304043017001 AGA-10车型 front light cover, left pc 1

15 304043016001 AGA-10车型 front plastic protector pc 1

16 304043018001 AGA-10车型 front light cover, right pc 1

17 316024022001 AGA-10车型-线长300mm-三孔普通插件front light pc 1

18 304069001001 AGA-10车型 plastic panel pc 1

19 401001007002 M6X16mm_8.8级(GB/T 5789) bolt pc 4

320051940001 APLC-AGA-10/RFZ/大刀线/增加排量W数通用/513/0.297sticker pc 1 Red blue or green?

320052050001 12044-通用尺寸 foam cover pc 1

NO. Part NO. spec English name unit quantity-per Order qty Remark

1 312001016001 AGA-2 塑料油箱(带油箱盖) fuel tank set 1

2 312004004001 fuel pipe pc 3

3 319005003001 ￠9X8X0.8 snap pc 6

4 312003005001 塑料_黄色纸芯式 fuel filter pc 1

5 401001009002 M6X20mm_8.8级(GB/T 5789) bolt pc 1

6 312005005001 29 pet cock pc 1

7 404004001003 M6(GB/T 6187.1) nut pc 1

8 302001100002 AGA-10_高温烤漆_带防烫片_带石棉垫_带火花消除器（振动改进）exhaust muffler pc 1

9 404008004002 M6X22mm(GB/T 923) nut pc 2

Muffler & Fuel Tank

10页



10 401001053002 M8X30mm_8.8级(GB/T 5789) bolt pc 1

11 319016045001 AGA_￠8X￠27X9 Nylon spacer pc 1

12 404004002002 M8(GB/T 6187.1) nut pc 1

11页


